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5 d B TR HBA9BS90RFY-F 3. 87V 4900mAn/ 18, 96Wh (Rated)
R # Chitiese 5000mAh/19. 35Wh (Typical)
Name of Sample #x Rechargeable Li~ion Polymer Battery HB496390EFW-F 3. 87V
English 4900mAh/18. 96Wh (Rated) 5000mAh/19. 35Wh (Typical)
g5 1120110515
Sample No.
EXR 9 AR SE W et B HE T I 4 7]
Consignor /
A ARSER LTI A B AT
Manufacturer Dongguan NVT Technology Co., Ltd
) 7 3 WCATE (K TSR Se s i [ a8 Rkt = 0y

NITED NATIONS “Re

commendat ions on the TRANSPORT
al of Tests

OF DANGEROUS GOODS” Many and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. |

Section 38.3
H)% A SNt CRT fa ke s g a1 SRR HE T 0 )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on {he TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
o sh i e
A#m:r P AL, WL s
Ppearance Black Plastic film shell
5 I oy ]
Hadg o 2020-11-23 HAALIE B 2020-11-27 ~ 2020-12-23
Accepted Date Test Date

oA B

e AL s AR AR 50 il s SR - L,

titude simulation, Thermal test,V

uigii )il

Al ibration, Shock, External short

Test ltems cireuit, Crush, Overcharge, Forced dischatt,ge
A, R T AT ( Kt J 16 BB 10 6 b 1 G bR T )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38, R e | S - \
ﬁﬂ)‘.‘]é‘éi@ The sample has passed the test items of UNITED NATLONS>”Recommendat ions on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Oriteria ST/SG/AC. 10411 /Rev. 6
Concjusjon Amend. 1 38. 3
LR (Date) 2020-12-24
ey Al FeHL I IS U Rechargeab] e Single Cell Battery. /
p)
Comment
RHP (2 R B 4 28y
) /
Consignor
Addr%:ss Post Code
o Fhi 2 ?; A o7
Approver: ”& - Checker: Compiler:
BR% S
Title: Il TR0 (Vice chief engineer)
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g = > X peo £, B2
E.;_\,:Jr_ *ﬁm'ilﬁ B &A% *T*ﬁ-ﬁ-*ikﬁ'/ﬁ%ﬁk“‘f a‘ﬁ‘iﬂ‘]*&% i’\Iﬁ 2k %&
X Name of Test Standard requirement or The —E e
0. .- Clause Number of Standard Test Result | Conclusion | Remark
WA 0 1Rl 5 ia il s (BN RITR N
I B R fﬁt;:lui) ST/SG/AC 10/11/Rev. 6 Amend. 1 38. 3 % 1 o
: . G, Sae Ar . 4o
A-ltltud_e UN Manual of Tests and Criteria SBe ppendix 1 Prlllsf:l’l /
simulation ST/SG/AC 10/ /Rev. 6 Amend. | SeeCion e
38,3 Test T. |
!IK{HH CL T ek Stz 4% .
o AT ST/SG/AC, 10/11/Rev, 6 Amend, 1 38, 3 Wt 2
2 Th m@iﬁﬁ B, 2 See Appendix 2 g /
ermal test LN Manual of Tests and Criteria Passed
ST/SG/AC10/11/Rev. 6 Amend. 1 Seetion o
38.3 Test T, 2
WA I O Rk TR i 45 b
= ALTMEY ST/SG/AC. 10/11/Rev, 6 Amend, | 38,3 | @ i & 3
3 v.bﬁZﬁ. BlBET. 3 S%L”!\tpendix 3 i
lbration UN Manual of Tests and Criteria Passed
ST/SGAAC 1O/ 1/ Rev. 6 Amend. 1 Section b=
38.3 Test T.3
iEié L CUT R TS IR B0 Rk
Y AEFIED ST/SG/AC, 10/11/Rev. 6 Amend. [ 38, 3 LIk 4
1 S{}T-HELC BUAT 4 See A}jpondix 1 Tk 7
oc UN Manual of Tests and Criteria Pagsed
ST/SGAAC. 10/11/Rev. 6 Amend, | Seelion ot
38.3 Test T.4
WA (R 180 TS a2 L s WACAN b
S B rii ,j'f‘”” D ST/SGAAC.10/11/Rev. 6 Amend. 1 38,3 | g % 5
5 BT 5 A £ 4
EXterI}al ?’hort LN Manual of Tests and Criteria o€ Wppendix b Pdr;fid /
clrcuit ST/SG/AC 10/ 11 /Rev, 6 Amend. | Seetion o
38,3 Test 1.5
Bty [0 €0 e R E iAol o\ae Ay
HET-IEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38, 3 W 6
6 CﬁEEh al4eT. 6 See Appendix 6 g /
Trus UN Manual of Tests and Criteria Passed
ST/SG/AC 10/ 11 /Rev. 6 Amend. | Section o
38, Test T.6
R I 6 G W T iZ i e 1 wli A by
; SOk rf{}?i]ﬂ? ST/SG/AC 10/11/Rev. 8 Amend. | 38,3 W4 7 o
AT, i e : o L
Overcharge LN Manual of Tests and Criterin °Be pentix 7 PFIIJSSTE(J /
ST/SG/AC, 10/11/Rev. 6 Amend. | Section
38.3 Test T.7
BRI 00 1 AE I S iz d )2l Wl Aby
AETIEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38 2 W% 8
8 F ?%%Uﬁﬁ% BUSGT. 8 Sez’zﬁ:‘ipondix 8 il L
orce dlscharge LN Manual of Tests and Criteria ) Passed
ST/SG/AC. 10/11/Rev, 6 Amend. | Soction h
38,3 Test T.8
FiowylEZ ;L S HBERE : 20°C-24°C ; MBI - /%
Test Environment Ambient temperature:20°C-24°C vAmbient humidityv: /%
Condition
KR B :
. Test Item
2 OA I . p
[
Subcontracted Test rOEkE | LK / (D /
Condition Subcontracted | Name Post Code
Laboratory B, Bk / 0,7 y
Address Tel
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A5 : RMAE LA | b
No. Name of Test Items | A1 (i ude simulation
Sl AL 24 1 AL
< . & 7] Befor ¥ )5 After 2
*‘fr}!ﬁ *%uuu:lﬁ,%} ‘I’AAE—L ]J crore 1‘*15’-‘ p=4 cl ﬁi;‘fmk Bﬁfjé-“tﬁ,ﬂ:; j\;"f{]!,
%5 Sample Status ﬁ'}": ﬁ'ﬁg@ﬂ:— })ﬁ:?&‘ i N Mass Loss | Residual ﬂ’:’..?k
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g IAY % % Event
1CYCHE 4 AR » ; ; : 2
001 | oy rurty oeca | 66,1663 | 4.42 | 66.1612 | 442 0.01 100.00 | ©
002 | R | 65,0604 | 442 | 65.0644 | 442 0. 01 100.00 | ©
003 | oypor®A | 66,1405 [ 442 | 66.1348 | 4.42 0.01 | 100,00 | o
004 | R 162672 | 440 | 66,2619 | 440 0.01 | 100.00 | ©
005 | oyport sl ] 66,1295 | 442 | e6.1239 | 442 0. 01 100.00 | ©
006 | smoopoe  leBigbE3 1 4,42 | 66 men | 4.4 0.01 | 100.00 | O
007 | wspvo ralee et liloge. g 0 4k | eBLiE7 | dodp 0. 01 100.00 | ©
008 | severorort | 66.1548 | 443 | 66.1489 | 4.43 0. 01 100.00 | ©
009 | reroport®it 1 66,0989 | 4.42 | 66.0938 | 4.4 0.01 100.00 | ©
010 Tl 66.1261 | 4.43 | 66.1201 | 4.42 0. 01 99.77 | o

25CYC Fully charged

o |\rrh.}¢Thf,~< space intentional ly
- o lelft blank

Fodk: L V-IRA D-FRAA R- % F—dek 0-F iR, TiRA. LB, Lo, fi k.,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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) 9 MR E LA | B
No. Name of Test Items Thermal test
B | Hans | UEH Before RBE A | 5 gin k| #dwE S
g Sample Status RE | kb E nE FF ¥ % /& | Mass Loss| Residual | L&
Sample Mass oCcv Mass oCcv OCV  |Other
No. /g v g A 1% 1% Event
001 | oyt torr it 661612 | 442 | 66.1528 | 433 0. 01 97.96 | o©
002 | |y oERY L es5. 0644 | 442 | 65.0572 | 4,33 0. 01 97.96 | o
003 | iRt 661348 | 442 | 66.1262 | 4,33 0. 01 97.96 | ©
004 | SR g6 2619 | 4.40 | 66.2533 |  4.33 0. 01 98.41 | o
005 | et 1661239 | 4.4z | e6. 1154 |  4.33 0. 01 97.96 | o
008 | ot s et BB L wae [ ee i | 4 0. 01 97.96 | o
007 | yrovemerrrot o | 861257 | 443 | e6.1168 | 433 0. 01 97.96 | o
008 | aercrab,. | aotdng | 448" | e6au0n [ 200 0. 01 97.97 | o
009 | ysero et 1 66.0938 | 442 | 66.0851 |  4.33 0. 01 97.96 | o©
010 A 66.1201 | 4.42 | 66.1115 | 4.34 0. 01 98.19 | o

25CYC Fully charged

) I\l.,zr_\,r,TI-lis: space intentionally
=k lel't blank

Bk LR V-RA D-fEIR R-3EF F-A K 0-FR. LRHA. TR, RARE, RALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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25CYC Fully charged

SRICI Testing Co., Ltd. Test Report—Appendix 3 NO. 1120110515
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A% ; BAAE 24 |
No. Name of Test [tems Vibration
1AL . .1 : - -
#E *%%‘{k#& RIEAT Before RIS After FiFims FlodE 4,
%5 Sample Status )i T, & k& FFEW JE | Mass Loss Residual | ZL%&
Sample Mass ocv Mass ocv ocv Other
No. /g AY /g A% /% /% Event
001 e 66. 1528 | 4.33 | 66.1507 | 4.33 0.00 [ 100.00
ICYC Fully charged o ) i C C : : 0
002 | iovc tutiy e | 65.0572|  4.33 | 65, 0381 4. 33 0.00 | 100.00 | o
003 | e ruriy mnesed | 66.1262 |  4.33 | 66 1240 4. 33 0.00 | 100.00 | o
004 | werc Futty e 1 66.2533 | 4.33 | 66, o408 4.33 0.0 | 100.00 | o
005 | 1t Futiy gt | 86:1154 | 4.33 | 66, 1120 4. 33 0.00 [ 100,00 | o
006 | usctc rurty ameer | 66:1441 | © 4.33 | 66, 1413 4.33 0.00 | 100.00 | o
007 | et rully cpased 11786: 1068 [ 4,88 | g6, 1140 4.33 0.00 | 100.00 | o
008 | sacte fopiy et | 86.1404| 4.3 | 66, 1370 4.33 0. 01 99, 77 0
009 | 450YC Pugty cosed | 66.0851 | 4.33 | 66, 0826 4. 33 0.00 | 100.00 | o
010 P i 66.1115 [ 4.34 | 66.1091 | 4. 33 0.00 | 99.77 0

2R s

This space intent Tonally

lel't blank

Note: L-Leakag

B L V-, D-ARAR R-sk 2L
e V-Venting D-Disassembly R-Rupture F-Fire O-No Le
No Disassembly,No Rupture & No Fire.

F%U;Wi%%\£%%~iﬁﬁ\£&%‘

akage,No Venting,

ALK,
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= AR B 4 5 ek |
No. : Name of Test Items Shock
#e|  mens BN e REE At | s HALE | S
%2 Syl RE | FrdmE RE TR E | Mass Loss Residual | 3L £
Sample Mass ocv Mass ocv OCV | Other
K, g v /g /v /% % Event
00 | icveFatty g | 66.1507 | 4.33 | g, 1531 | 433 0.00 | 100.00 | o
002 | oy purny oes | 65,0551 | 4 33 65.0563 | 4.33 0. 00 100.00 | o
003 | oy rury oty | 66.1240] 4. 33 66.1247 | 4. 33 0. 00 100.00 | o
004 | iy i L 662496 | 439 66.2521 | 4.33 0.00 | 100,00 | o
005 | v buny oeca | 66.1129 | 4 33 66.1148 | 4. 33 0. 00 100.00 | o
006 | y3exC bty e | 66.1413| 4. 33 66.1436 | 4. 33 0.00 | 100.00 | o
07 | mgovc rays e P8RS [ 2 48 66. 1160 | 4.33 0. 00 100.00 | o
008 | yave purry sy | 66.1370 | 4. 33 66.1397 | 433 0.00 | 100.00 | o
009 | pavc turry cones | 66.0826 | 4,33 66.0845 | 4.33 0. 00 100.00 | o
010 | sevc rurin s | 66.1001 | 433 66.1106 | 4. 33 0. 00 100.00 | o
AFR S Rl

HE: LR V-5 A D-fR4k R-zk 2L F-#e K 0-RR. £ T MR, Rk E ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
@ Disassembly,No Rupture & No Fire.
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£ 5 AR B 2 AR 4141 % |

No. Name of Test [tems External short circuit
k5 Bk A #%f{@ﬁﬁ?ﬁ&}i | .
Sample No. Sample Status Max. Exten;z%Temperatule Other Evetit

oot u»é%ﬂ??fﬁ'ﬁw 60. 1 0

oe lCYé(‘IzEﬁffE:i[fged 58. 4 0

0os 1(&5&{%? :;;;Eged h8. 2 0

004 lC‘t(l‘ClYltlljtl‘?cﬁh;fged 58. 4 0

b lt‘ﬁ’é(jglclﬁf:%;%gml 58. 6 0

L zacf?(ggiﬂf\? fﬁﬁged 60. 3 0

YTy

v 25@?8(?551; tij]ifiged 60. 4 5

aog zacf?(}ygﬁ:{\fh:{f&ed h8. 8 0

00a 25C\2;gcggﬁffii}iged 58. 8 0

i z5($2cﬁif7:tcﬁh%gm 87.5 o
LR This space inbtll-;r]lltkionally left

Fix: D-ARR R-2REL F-RK 0-Zfefh. Ak, TALE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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ﬁ'% (.) ’}ffﬂ'jlﬁ E] Jg :’f"j‘: 'Bf“;
No. Name of Test Items Crush
0 = g
Haths BaRA R @R B A ETR
Max. External Temperature
Sample No. Sample Status C Other Event
1CYC 30%7ft
bl 1CYC 50% Capacity 20.4 O
; 1CYC 50%%5 4 .
012 ICYC 50% Capacity 20. 4 0
y 1CYC 50% 754 ¢
013 1CYC 50% Capacity 20. 8 0
1CYC 50%%% Bt , _
014 ICYC 50% Capacity 20.9 0
- 1CYC 50%7% & )
015 1CYC 50% Capacity 20.4 0
; 25CYC 50%F T 5 ,
L6 25CYC 50% Capacity 20. 8 0
- 25CYC HO%ZE ‘ .
0L 25CYC 50% Capacity 20. 1 O
25CYC HOWFR -
018 25CYC 50% Capacity 20.5 o)
019 25CYC 50% 75t 20,6 0

25CYC 50% Capacity

. 25CYC 50%7EHt
i 25CYC 50% Capacity 20. 1 0

] T e 2 This space intentionally left
IR blank

ik DR F-RK 0-AMik. ZATK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F% . RMAE LA | LFD
No. Name of Test Items Overcharge
Py Ry ok A AL %
Sample No. Sample Status Other Event
. LOYCHEAS FiHe
021 1CYC Fully charged b
o 1CYCHE A il
022 1CYC Fully charged Q
; ICYCsE et
023 1CYC Fully charged a
9, 1CYCHE 4 £ W 0
021 1CYC Fully charged )
e 25CYCIE Al -
025 25CYC Fully charged 0
; 2RCYCHE A FE T
026 25CYC Fully charged Q
, 25CYCHERTEH
027 25CYC Fully charged a
’ 25CYCEEA AL
028 25CYC Fully charged R
IESAE This space intentionally left blank

Hik: DR P22 0-RFFR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B% 5 Hem| B 4 A SO
No. Name of Test [tems Forced discharge
*:f'u%lzﬁlj‘ ﬁ‘g‘;”]k-%} -}t—#.’ﬂﬁiﬁ
Sample No. Sample Status Other Event

LCYC e Al

029 1CYC Fully discharged 0

030 1CYC IFE‘:]CEE Tinftl‘illl;il‘g(? d O

031 ICYCﬁin??jﬁggﬁugad 0
—

032 10YC lﬁﬁ? Jrfijfcﬁll‘ged 0
—

033 1CYC ]F(Jl[ ]Jyh rtil]‘jjl crl?;n'gerl 0

034 1CYC lFCUY]CI]\t %ibfciiﬁrged O

035 1CYC lﬁ?ﬂ]\l fi}?glill'g(_*il 0

036 1cYC ii}lfllb :i"ijﬁ;?a rged 0

037 1CYCHE A I H o

1CYC Fully discharged

; 1CYCHEA T
038 1CYC Fully discharged 0

25CYCHE A

039 25CYC Fully discharged 0
040 25CY(32517(-£1\?1L‘13:|; /(I;l]jf c-llt_la]‘ged 0
041 25CY(‘25F?1C1‘J_\;F j;i}fcrltllarged 0
042 25(:Yc2 Sﬁ?ﬁ% fljtiﬁs%‘.‘.}lf‘arged 0
043 25(‘\{@2 Béif'lfli;fl?fcﬁrged 0
044 25@\'55;{??1% {(li?iJ}:,%{cll[fa e 0
045 ZSCYCZSF?F {j;??iﬁskclllfarged 0
046 25CYC25FCJ1C 11?' jihﬂfarged 0
047 25CY(“.25FCquCl‘7_;LF i;ichiia rged 0
048 25CYCTE 4T 0

25CYC Fully discharged

Bii: D-MRAR PR K O-AMR, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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